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Test Report
Test Report No.: 26890691 Issue Date:

Client Information:

Supplier No. ;. S0482

Client Company Name . Jiang Men City Hua Cai Yuan Powder Coating Factory
Contact Address :  Sanyiwei Industrial Zone, Lile Jianghai,Jiangmen,Guangdong
Client Contact Person : Ning Yu

IKEA Contacts Person 2

Sample Receive Date/Test Start Date: 31/05/17

Sample information by applicant:

Article No. s
Article Name s
Article Date Stamp s
Material Producer s
Material Description s

Material Batch Number/Production Date: 2017.5.26

Test type . Prototype Test
Identification Code : 0958A/silver

Surface coating/covering 2o

producer

Surface coating/covering type : Powder Coating
Substrate type :  Steel

Application system . spray

Additional Information : Fitting No.:0958A/silver

Test Method:

I0S-MAT-0066, R4, 2.1 C; Fastness to rubbing of coated metal substrates
I0S-MAT-0066, R4, 2.1 C; Surface resistance to scratch on coated metal substrates
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Mindy Pan

ITTC General Manager

The test results exclusively relate fo the samples under test.

The test report shall not be reproduced except in full, without the written approval of our laboratory.
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Surface Resistance Test

. S . Compliance
1 Preparation and conditioning Rating
symbol
Conditioning: shall begin one week before testing and shall be carried out at a y .
1.1 temperature of (23+2)°C and relative humidity of (50+5)%.
Test according to IOS-MAT-0066,AA-163938-10, 2.1C R4; Fastness to rubbing, Rati Compliance
atin
2 I0S-TM-0002/3,AA-14884-10 S symbol
Fastness to rubbing, 22.5+2.5N, IOS-TM-0002/3,AA-14884-10: Min value 4, 5 N
21 | |0S-MAT-0066,AA-163938-10
Test according to IOS-MAT-0066,AA-163938-10, 2.1C R4; Scratching, 10S- Rat Compliance
atin
3 | TM-0002/1,AA-14884-10 9 | symbol
Scratching, 3N, I0S-TM-0002/1,AA-14884-10: Min value 4, |IOS-MAT- 4 .
3.1 | 0066,AA-163938-10
Comment/s:
1.1 Condition of the article was not performed according to client’s requirement.
Performed test results applies only to the tested sample/s
Following symbols are used in the report:
+ Conforms to requirement
+* Conforms to requirement, see comment/s
- Does not conform to requirement, see comment/s, if any
* See comment/s
N.T. Test not performed, see comment/s
N.A.  Test not applicable to tested object
End of Report
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